


Water Conservation and 
Drought Contingency 

Plan Updates 

Quality of Life & Environment Committee 
February 10, 2014 

 



Briefing Purpose 

• Provide background on State Required Water 
Conservation and Drought Contingency Plans 
 

• Seek Council Committee recommendation to 
support adoption of:  

• City of Dallas 2014 Water Conservation Plan  

• City of Dallas 2014 Drought Contingency Plan 

 

2 



Outline 
• Background 
 

• Water Conservation Plan 
– State Requirements 
– 2010 Water Conservation Plan 
– 2014 Proposed Plan Changes 
 

• Drought Contingency Plan 
– State Requirements 
– 2010 Drought Contingency Plan 
– 2014 Proposed Plan Changes 
 

• Next Actions & Summary 
 
[...]
Table 4-1 presents a summary of the current water rights associated with each of the reservoirs 
comprising DWU’s raw water sources.  A map of DWU reservoirs is located in Appendix AB. 

 

4.2       Water Treatment Plants  
 
DWU maintains three water treatment plants (Elm Fork, Bachman, and East Side) serving both 
retail and wholesale customers. The treatment plants have a combined treatment capacity of 900 
million gallons per day (MGD) and a current total firm pumping capacity of 905 MGD. 
 

• The Elm Fork Water Treatment Plant (WTP) is located in Carrollton near I-35 
and Whitlock Lane.  It has a current net treatment capacity of 310 MGD and a 
pumping capacity of 324 MGD.  The Elm Fork WTP receives gravity flow through 
the Elm Fork of the Trinity River from Ray Roberts Lake, Lewisville Lake, and 
Grapevine Lake.  The intake structure, located north of the Carrollton dam, diverts 
water by gravity flow to two low-service pump stations.  One pump station is located 
at Broadway and Whitlock Lane and the other is on the plant site.  Recently two new 
high service pumps have been installed that increased the overall firm pumping 
capacity at the plant by 72 MGD. 

 
Table 4-1: Summary of Available Water Supply Sources 

 
 Source Amount Authorized 

(MGD) 
Firm Yield 
Available to DWU 
for 2010a 
(MGD) 

Western 
SystemSurface 
Water 

Lake Ray Hubbard 
8.0 53.9 

 Lewisville Lake 490.0 

171.1 

 Elm Fork 
Channel/Ray 
Roberts Lake/ 
Lewisville Lake 
Systemb 

1525.3 

 Elm Fork Run-of-
River 17.3 

 Grapevine 
LakecLake 75.8 6.5 

Elm Fork Channel 
(CF 75) 

10.0Reuse 220.5 61.2 a,b 
Elm Fork Channel 
(Permit 
5414)Groundwater 

8.9NA 
-- -- 



 

City of Dallas Water Conservation Plan                                                                                                                           19 
 

Eastern System 
Contracts Sabine River 

Authority – Lake 
Ray 
HubbardTawakokni 

53169.9 170 

Lake Tawakoni 163.9 
 Sabine River 

Authority – Lake 
Fork 

107.0117.6 117.7b 

 Upper Neches 
River Municipal 
Water Authority – 
Lake Palestine 
(Unconnected) 

102.0 102c 

OthersOther NA -- -- 
Return Flowsd 30.7 
Total Connected 533.2 
Total Available 635.2 
a 2005 Update to the Long Range Water Supply Plan 
b The firm yield of the Elm Fork Channel/Ray Roberts Lake/Lewisville Lake System is based on a system operations 

yield.   
DWU’s share is 74.0% of Ray Roberts Lake firm yield and 95.1835% of Lewisville Lake firm yield.  

c DWU’s share of Grapevine Lake firm yield is limited by the reservoir allocation plan. 
d  2005 DWU Recycled Water Implementation Plan. 
 aYield is based on 2012 annual wastewater discharges. This number will vary annually depending 

upon discharge. 
 bNot fully connected 
 cNot connected 
 

• The Bachman WTP is located north of Love Field Airport and adjacent to Bachman 
Lake.  Bachman is Dallas’ oldest WTP and has a current net treatment capacity of 150 
MGD, current storage capacity of 12.6 million gallons (MG), and a high-service pumping 
capacity of 180 MGD.  Raw water is diverted from the Elm Fork of the Trinity River 
through Fishing Hole Lake to the Raw Water Pump Station (PS) which is located off-site 
from the WTP.  The raw water is then pumped to the Ozone Facility located at the plant.  
Recent improvements increased the treatment and pumping capacities of the plant to their 
current levels. 
 

• The East Side WTP is located in Sunnyvale.  The East Side WTP is Dallas’ largest WTP 
and has a current treatment capacity of 440 MGD and a firm pumping capacity of 401 
MGD.  The East Side WTP receives raw water from three reservoirs (Lake Ray Hubbard, 
Lake Tawakoni and Lake Fork) via three raw water pump stations and one balancing 
reservoir.  From the east, the Iron Bridge PS (at Lake Tawakoni) and the Lake Fork PS 
pump raw water to the Tawakoni Balancing Reservoir (TBR).  From the TBR, raw water 



 

City of Dallas Water Conservation Plan                                                                                                                           20 
 

flows by gravity into the Ozone Facility located at the plant.  The Forney Raw Water PS 
pumps raw water from Lake Ray Hubbard directly to the Ozone Facility. 
 
Several improvements are currently in progress to increase the overall capacity of the 
eastern system.  The Lake Fork PS has recently been completed along with a new raw 
water transmission line that connects it to the Iron Bridge PS.  New raw water pipelines 
from Lake Tawakoni to the TBR and from TBR to the East Side WTP are currently in the 
planning phases.  In addition, improvements are presently underway at the East Side 
WTP to increase the treatment capacity of the plant from 440 MGD to 540 MGD and to 
implement the new enhanced coagulation and biological filtration treatment scheme.   
 

4.3       Treated Water Storage and Distribution Systems  

The DWU consists of 17distribution system is divided into nine major pressure zones, 25 (Central 
Low, North High, South High, East High, Pleasant Grove, Red Bird High, Renner High, Trinity 
Heights and Cedar dale) with several intermediate areas of service supplied via inline boosters 
and pressure reducing valves. Each pressure zone includes one or more ground/elevated storage 
tank that is designed to act both as pressure equalizer and fire protection storage within the area.   

Once the water has been treated at one of the three DWU treatment plants (Bachman; Elm Fork; 
East Side), the finished water is then pumped into the distribution system. Transfers from 
treatment plants are accomplished by means of “high service” pumps that are located at the plant 
sites and throughout the system. These “high service” stations are supplied directly from the plant 
clear wells.  There are a combined total of 30 pump stations, 1211 clear wells, 10 ground storage 
reservoirs, and 9 elevated storage tanks in the distribution system. 

The treatment plant clearwells have a combined storage capacity of 90 MG; The ground storage 
reservoirs and elevated storage tanks have a total storage capacity of 201178.4 MG and 15.5 MG, 
respectively. The combined storage capacity of the system is approximately 260.4 MG. 

DWU’s treated water distribution system containsconsists of approximately 4,900922 linear miles 
of pipe, which can deliver approximately 760 MGD. . The capacity of the treated water 
distribution system is constantly being upgraded and reassessedre-assessed to improve the ability 
of the distribution system to meet customers’ needs and to replace aging infrastructure.  Currently 
several new pump stations have recently been completed or are under construction or in the 
design phase.  These new pump stations will replace existing pump stations. 

Currently the new Transfer Pump Station No. 3 (TPS3), which will ultimately house eight pumps 
is under construction at East Side WTP.  Also, four new 15-MG ground storage reservoirs are 
under construction at the East Side WTP.  This pump station will increase the firm pumping 
capacity out of East Side WTP from 401 MGD to 701 MGD.  Also, the new ground storage 
reservoirs will increase storage capacity from 6 MG to 60 MG. 

To connect the new TPS3 at East Side WTP to the system and to fully realize a pumping capacity 
increase at the East Side WTP, a new 120-inch diameter water transmission pipeline is currently 



 

City of Dallas Water Conservation Plan                                                                                                                           21 
 

in the planning phases.  This new pipeline will travel around the southeast side of the city from 
TPS3 at the East Side WTP to the proposed Wintergreen Pump Station and ground storage 
reservoir located on the southeast side of the city.  From there the new pipeline will travel west 
and tie into the existing Sorcey Road Pump Station on the southwest side of the city. 

The Wintergreen Pump Station and ground storage reservoir has been proposed but is not yet in 
the planning stages.  The proposed facilities would supply treated water to the southeast service 
area and to customer cities, with remaining water pumped to the existing Sorcey Road Pump 
Station as described above. 
4.4       Wastewater Treatment Plants  
 
DWU operates two wastewater treatment plants (WWTPs) - Central and Southside - that serve 
the City of Dallas as well as eleven wholesale wastewater customer cities. The WWTPs have a 
combined annual average flow permitted capacity of 270260 MGD with 545 MGD 2-hour peak. 
A general description of the plants is as follows: 
 

• Central WWTP is currently rated at 150 MGD and is located 4 miles south of 
downtown. The Central WWTP permit includes a future capacity of 200 MGD. The 
annual average flow for FY 2008-092012-13 was 10173.2 MGD. The Central WWTP 
consists of two parallel treatment trains known as the Dallas Plant and White Rock Plant. 
Each has influent pump stations, preliminary treatment facilities, primary clarification, 
trickling filters, and secondary clarifiers. The combined flow from the Dallas and White 
Rock plants is then pumped to common aeration basins, final clarifiers, chlorination, 
filtration, and dechlorinationde-chlorination facilities. Sludge from the Central WWTP is 
pumped approximately 13 miles to the Southside WWTP. 

 
• Southside WWTP is currently permitted at 110 MGD and is located 18 miles southeast 

of downtown. The annual average flow for FY 2008-092012-13 was 5749 MGD. The 
Southside WWTP consists of an influent pump station, preliminary treatment facilities, 
primary clarification, aeration basins, secondary clarifiers, chlorination, filtration, and 
dechlorinationde-chlorination facilities. The sludge handling facilities at the Southside 
WWTP include solids thickening, anaerobic digestion, solids dewatering, and dedicated 
land disposal. 

 
A small portion of the city’s wastewater is transported to the Trinity River Authority (TRA) 
Central Regional Wastewater Treatment Facility and to the City of Garland Duck Creek WWTP. 
Additional DWU wastewater system data is presented in the TCEQ's Utility Profiles for 
Municipal and Wholesale Suppliers provided in Appendix AB. Also included in Appendix AB is 
a map of DWU’s water and wastewater treatment plants. 

5.0       DWU's Water Conservation Program 
 
DWU has a long history of providing leadership in the area of water conservation. This section 
provides a description of DWU's existing water conservation program and the enhancements or 
new conservation measures that are planned to achieve or exceed DWU's stated water 
conservation goal. 



 

City of Dallas Water Conservation Plan                                                                                                                           22 
 

5.1       Accurate Supply Source Metering  
 
DWU has a comprehensive program to meter water diverted from supply sources within the 
DWU water system. All untreated water diversions or conveyances to the City of Dallas's Water 
Treatment Plants (WTPs) are metered using venturiVenturi meters located at the WTPs. DWU 
contracts require that wholesale customers (treated and untreated water) use a meter that 
conforms to American Water Works Association (AWWA) standards with review and approval 
by DWU. The meters are calibrated in accordance with those standards to an accuracy of plus or 
minus 21.5 percent. This is well within the TCEQ requirement of 5 percent accuracy. All 
untreated water diverted from supply sources is compiled in an annual Surface Water Report, 
which shows diversions on a monthly basis. 
 

5.2       Universal Metering, Meter Testing and Repair, and Periodic Meter 
Replacement  
 
Universal Metering - The current City of Dallas ordinance requires metering of all connections, 
except closed fire systems with alarms. Individual metering is required at all single-family 
residential locations. Most multifamily residential locations, such as apartments and 
condominiums, have individual metering for each building or designated water user. Some 
commercial businesses are combined through a single master meter as well. Dual metering is 
currently provided to some customers based on the individual needs of the user. All treated water 
pumped from the WTPs is compiled in an annual Pumped Water Report, which shows water 
pumped on a monthly basis. 
 
Most of the treated water used by wholesale customers is metered by DWU using venturiVenturi 
meters with rate-of-flow controllers (ROFCs). The remaining treated water usage by wholesale 
customers is metered by volumetric meters. All treated water pumped from the WTPs to treated 
water wholesale customers is included in the Annual Pumped Water Report. 
 
Meter Testing and Repair – All DWU meters are tested and calibrated in accordance with 
AWWA standards to accuracy within plus or minus 21.5 percent. The city maintains a program to 
pull, test, and replace any meters determined to be functioning outside of these parameters. 
 
Periodic Meter Replacement – Most residential meters in the City of Dallas are replaced at 10-
year or 15-year intervals depending on meter size. and accuracy life of the meter. Repair or 
replacement of larger general service meters is generally provided at five-year intervals. DWU 
will also repair or replace any meter reported as inaccurate by a water customer. 

5.3       Leak Detection, Repair, and Control of Unaccounted-for Water  
 
DWU has an extensive leak detection and repair program and is committed to maintaining a rate 
of less than 10 percent for unaccounted-for water losses in its water system. Annual unaccounted-
for water, based on the difference between treated water pumped and sold, averaged 9.1174 
percent in 20092013. This is well below the national average of 12 percent and below the 
American Water Works Association (AWWA) goal of 10 percent. 



 

City of Dallas Water Conservation Plan                                                                                                                           23 
 

 
Currently, DWU has an annual budget of $16.525 million for maintenance and upkeep of the 
distribution system. The majority of the budget is used for personnel, equipment, and materials. 
DWU operates 23 four-person repair crews. Most leaks, illegal connections, or abandoned 
services are discovered through the visual observation of field crews or are reported by the public. 
 
DWU also has fourteen staff members to detect hard-to-find leaks. The Leak Detection Program 
has the goal of surveying the entire water system and improving the integrity of the water system 
by identifying weaknesses in water pipelines before breaks develop. The goal is to survey all 
pipelines every 2.5 years.  Leak detection staff members utilize state-of-the-art leak detection 
equipment, including leak listening devices, leak noise loggers, and a leak noise correlator.  DWU 
leak detection program continues to meet and exceed its annual goal: surveying an average of 
4,000 miles during years 2012 and 2013. 
 
During implementation of its Updated Strategic Plan, beginning in FY 2010-11, DWU plans to 
enhance water loss reduction with additional leak detection, leak repair, and data analysis staff, 
equipment, and software. This enhancement is subject to annual appropriations. 

5.4       Monitoring and Record Management of Water Deliveries, Sales and Losses 
 
DWU regularly monitors all water deliveries and sales to both treated and untreated water 
customers. All critical data, such as raw water conveyances to WTPs or wholesale customers, 
treated water pumped, and unaccounted-for water losses are available on a regular basis, as 
needed. All water sources and service connection accounts are individually metered and read on a 
regular basis to facilitate accurate comparisons and analysis. 

5.5       Continuing Public Education Program   
 
The City of Dallas' public education program is considered one of the best information and 